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ROTARY KNIFE COMPONENTS (1)

TI:’—' Pilﬁo. 2% DESCRIPTION %‘Ij
1 10008964 |15 /% %€ RUBBER PLUG 1
2 10053654 | 1% UPER BUSHING 1
3 10053656 | JJAF KNIFE BAR 1
4 10053655 | F& LOWER BUSHING 1
5 10054222 | JIAFIEREFE CONECTING PIN 1
6 10030286  |124T SCREW 1
7 10053653  [HH) JJ KNIFE 4
8 10009483 |SM9/64” X 40124T SCREW SM9/64” X 40 2
9 10053657 |4 PIN 1
10 10053733 & FFZEAT 4114 LINK ASSEMBLY 1
11 10052477 | BT H SLIDE BLOCK 1
12 10053648 | Y11 i KNIFE CRANK 1
13 10026903 [424T SCREW SM3/16” X 28 4
14 10053651 [ bt SLIDE GROOVE 1
15 10000863 |M4 X 12424] SCREW M4 X 12 2
16 10009103 |M4 X 16424] SCREW M4 X 16 4
17 AL MOTOR 1
18 10012752 |M4 X 10424] SCREW M4 X 10 7
19 10053650 | 2244 MOUNTING PLATE 1
20 20020350 | AL 224 s MOUNTING BASE 1
21 20020351 | dibR Mg COVER PLATE 1
22 10032274 |M3 X 3047 SCREW M3 X3 1
23 10041875 |M4 X 3124T SCREW M4 X3 2
24 10055938  [5E JJ$4Hk STOP BLOCK 1
25 10053749 |5E JIZAAF FIXED KNIFE ASSEMBLY 1
26 10010643 |SM9/64" X 40424T SCREW SM9/64” X 40 2
27 10053652 | JI#% KNIFE MOUNTING BASE 1
28 10053658 |45 ADJUSTING SLEEVE 1
29 10003141 |M5 X 20424] SCREW M5 X 20 3
30 10056825 | H.4kY) J) ik SUPPORT PLATE 1
31 10003164 |M5 X 16424T SCREW M5X 16 1
32 10013883 M5 X 12424T SCREW M5X 12 4
33 10052421 | V) J) 4 Bh R4 PRESSER FOOT 1
34 10051085 |M5 X 14424] SCREW M5 X 14 2
35 10054260 |3&EREHK CONNECTING PLATE 1
36 10054300 [ XUAF T DOUBLE ROD CYLINDER 1
37 10052378 |k JOINT 2
38 10003162 |M5 X 12424T SCREW M5 X 12 4
39 10054257 |/HRL 22250 MOUNTING PLATE 1
40 10003164 |M5 X 16424] SCREW M5 X 16 4
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